

# 引張試験成績書

第26087号

2026年6月3日

依頼者



(一財)日本溶接技術センター



試験名称 プラグ溶接試験片の引張試験

試験材料 1.2t / 1.4t

試験片形状 JISZ3136

承認	作製

No.	試験片寸法	引張試験	No.	試験片寸法	引張試験	No.	試験片寸法	引張試験
	厚×幅 (mm)	最大荷重 (N)		厚×幅 (mm)	最大荷重 (N)		厚×幅 (mm)	最大荷重 (N)
1.2t-1	1.2t x 50	9,600	1.4t-1	1.4t x 50	11,200	--	--	--